Testing Recap Log

Metcalf Avenue 151st to 135th Street
KDOT Project No.: 46 N 0186-01 OP Project No.: Th-0356
	Types of tests performed
	Testing frequency
	Quantity Totals
	# of tests performed
	Actual testing Frequency
	Pass/Fail
	Remarks

	Fly Ash
	1 per 600m2
	90858m2
	61
	1 per 1489m2
	52/9
	See note 1. Retests passed

	CONCRETE
	
	
	
	
	
	

	Structures
	1 per 50m3
	141m3
	12
	1 per 12m3
	12/0
	

	Curb
	1 per 150m
	13721.16m
	22
	1 per 623m
	21/1
	See note 1. Retest passed

	Sidewalk
	1 per 500m2
	7096.07
	9
	1 per 788m2
	9/0
	See note 1.

	Drives
	1 per 500m2
	1879.00m2
	3
	1 per 626m2
	3/0
	See notes 1 & 2.

	GRADATION
	
	
	
	
	
	

	OP Special
	1 per 1000t
	18459.83
	16
	1 per 1153t
	14/2
	Retest passed

	Edge Drain
	1 per 250t
	
	2
	
	2/0
	See note 3.

	Storm Sewer and BD-1
	
	
	4
	
	3/1
	See note 4.Retest passed

	Asphalt
	As per Engineer
	48266.57t
	41
	1 per 1177t
	41/0
	See note 5.

	Compaction of Soils
	1 per 600m2
	56752m3
	61
	1 per 930m3
	49/12
	See note 6.


Notes:

1. Tested at beginning of daily run and as needed there after.
2. Most drives poured at same time as curb.

3. Tested per phase, most delivered at one time for each phase.

4. No specified testing frequency. Tested for assurance.
5. Tested once in AM and PM or as needed.

6. Tested per lift or at least twice daily.

Refer to log notes or testing reports for reasons of test failures.

Kevin J. Shaunty

Construction Inspector, Senior

